RADIO CONTROLLED 10 ENGINE POWERED 4WD RALLY CAR

LANCIA

DELTA integrale 16v

OEXCITING TRUE—SCALE RADIO CONTROLLED LANCIA DELTA RALLY CAR.

OHIGH PERFORMANCE WITH POWERFUL .10 ENGINE AND HIGH—TRACTION
FOUR—WHEEL DRIVE,

OALL MAJOR MECHANICAL PARTS FACTORY ASSEMBLED FOR EASY PREPARATION.,

O BEFFECTIVE WISHBONE, ARM ALL—INDEPENDENT SUSPENSION WITH OIL—FILLED
SHOCKS FOR TOP HANDLING ON ALL SURFACES.

OSUPER—EASY STARTING WITH RECOIL—TYPE STARTER,
OEFFICIENT, RELIABLE DRIVE SYSTEM WITH SHAFTS AND TRIPLE DIFFERENTIALS.
OHIGHLY DETAILED BODY FOR TOTAL REALISM.

OMUFFLER INCLUDED FOR PLEASANT, REALISTIC ENGINE SOUND.
KIT ALSO INCLUDES PRIMING—TYPE FUEL TANK AND GLOW—PLUG BATTERY BOX.

_JRADIO: TWO CHANNEL W,/TWO SERVOS (NOT INCLUDED)

1:10 SCALE

y THE FINEST RADO ¢ ONTROL MODELS

BK KITNO3044 3B




_-—JLi

LIST OF BAGGED PARTS (1)

The key numbers with s indicate the plastic parts on a runner,
See page 3 for the layout drawing.

{ Do not throw away a bag header )

O The symbol in the brackets after a name of parts in this instruction
is the header number in which the part is contained.
O The header is the only thing to rely upon when looking for a part.

Do not discard it until you finish the assembly.

I*[ea::!er

-

HOHRe) C CEmel AT O

D

IS0 H1 SAYMIY
P, Uil O E-eleCiA, W

ﬂ.ll;'h'ﬂ"t.'n THI HES1

LR X = 0
ALWAYS THE HE ST

< mxample > 09 Ball End (GP4-6)
i | |
Key No. Part Name  Bag No. Keep it in the bag. Affix it on the bag
with tape,
Bag No. KeyNo| Description Q'ty |Step Bag No, KeyNo.| Description Q'ty | Step
Ass'y | Chassis Assembly | 4] 55 | Ball End 12
24 | Front Shock Case 2 |0 65 | Joint Collar (A) | E]
% 26 | Shock Top 2 Fidl GP4—6 77 | Rear Hub (L) ! 8
27 | Shock Cap 2 | B 78 | Rear Hub (R) I 8
% 28 | Spring Holder 2 80 | Servo Mount 4
% 29 | Spring Adjuster 2 57 | Adapter Tube | 10 page
GP4-—-1 30 | Pressure Top 2 104 | Strap (S) 2 |[@10 pag
Front % 31 | Shock Piston 2 1] 106 | Battery Holder | set | 9 page
Shock Parts 32 | Front Shock Shaft 2 (1]} 107 | Battery Holder Collar 2 i
34 | Shock End 2 109 | Plug Wrench | 10 page
35 | Front Shock Spring 2 110 | Exhust Tube I 18]
98 | Shock Qil | 111 | Air Filter 1 10 page
99 | Shock Bushing 2 GP4—1 (12 | Element Holder | "
108 | E Ring (E2.5) 4 |l 113 | Element Cover I "
25 | Rear Shock Case 2 |1 115 | Throttle Rod || E
% 26 | Shock Top 2 116 | linkage Rod 2 18]
27 | Shock Cap 2 117 | 2 ¢ Linkage Guide | 18]
% 28 | Spring Holder 2 118 | 8 ¢ I ! 6
* 29 | Spring Adjuster 2 119 | Rod Stopper 2 | @
GP 4 —2 30 | Pressure Top 2 126 | Strap (L) [ 16/
Rear + 31 | Shock Piston 2 | 130 | Antenna _ 1 16|
Shock Parts 33 | Rear Shock Shaft 2 | Screw Locking Compound |
34 | Shock End 2 |} Grease |
3¢ | Rear Shock Spring 2 18 GP 4 —8 3 | Wheel 4
99 | Shock Bushing 2 129 | Antenna Holder I
108 | E Ring (E2.5) 4 | 131 | Snap 4
4 | Front Wheel Shaft 2 132 | Body Hook Washer 4
5 Swing Shaft 4 6§10 133 | Body Hook Spring 4
6 | Drive Washer 4 134 | Body Hook 4
7 | Joint 4 |E1B 139 | Body Mount (A) | (1]
GP4—4 37 | Rear Wheel Shaft 2 |8 140 I (B) I 0
38 | Knuckle Arm (L) | 141 I (C) 2 | O
39 " (R) | GP 4 =1 142 | Front Grill | |00 |
40 | King Pin 4 Lancia Delta 143 | Light (L) 2 | ®
121 | 5 ¢ x10 Metal Bushing 8 8| 144 | Light (R) 2 | ®
45 | Sus, Shaft (A) Silver 2 | H 145 | Light Grill (L) I (5)
46 # (B) Black 2 |8 146 | Light Grill (R) I @
47 i (C) 2 | 147 | Grill Stopper 2 (5]
48 v (D) 2 |B 148 | Wiper (L) | @ i
GP4—5 53 | M2.6 Pillow Ball Black > 149 | Wiper (R) . | @ i
54 | M3 Y Silver 12 BEE 150 | Door Mirror (L) | | OO
56 | Ball Rod End 6 151 | Door Mirror (R) I | OO
79 | 5.8 ¢ Ball 2 1B 152 | Door Mirror Collar 2 ®
103 | Front Sus, Plate | | E3 M2x8 TP R,/H Screw 8 o
41 | Front Hub (L) | M2.6x6 TP Bind Screw 4 5]
CPi—8 42 n (R) | M3 Washer 2 | ®
43 | Front Sus, Arm 2 |E 153 | Under Guard N2 Y3Y4)
44 | Rear Sus, Arm 2 | B 154 | Light Lens | 00




LIST OF BAGGED PARTS (2) J | LAYOUT DRAWING OF PLASTIC PARTS

Bag No. KeyNo, Description Q'ty | Step { How to cutting off parts from a runner .., }
2 | Tire 4 |IB * Pay paticular attention when detaching the piston,
105 | Fuel Pump I 9 page This part is marred by
138 Body | 0 cutting excessively,

! F -
|55 Decal | : Remove the stubble
BOX 56 I 20 : o with a hobby knife,

Mirror Seal The root till
Cross Wrench I x remains,

.ﬂ" A, \
Instruction (Chassis) l . \‘ l:> ®/
Instruction (Body) I /#__j"f’r c ; : T No Good
101 | Hex Wrench (1,5) | 18 / ™
02 | Hex Wrench (2) | S K@ : O @ Goge
— E-ng T d L \"“"/ Cut it off with a wire cutter
Bind Screw M3 xI2 il Leave a root of the '
P M 3 X 20 > runner on the part,
,|rl|lr M 3 x3n I BEREAETFEEFFEARFENASFF SIS FddER i Fd iRl dFder i deridndnddrididdidiRdEvinibddiddidiidirnidrinidddsiaidimnnn
GP 4 -3 R/H Screw M 4 x55 I { Shock Parts ¥  These marked” =s"are not used,
M2 X 4 4
i 2 sets
TP Bind Screw M 3 X 10 |6 ,
" M3xI5 [ 2 4 sets |I‘© ©
Nut M 3 7
# M 4 [ ‘3'1‘} - A CD
Nylon Nut M3 3 @ @ po- e
. i ; @
Set Screw M4 X8 4 @ @ ﬂ]@L‘_ %
i M4 X 4 4 @ @ @}
" M3 x3 3
Washer M5 b
Shim (84X 12X0.2) 3 { Body Hook Parts ) =
oy (o (o) (o
¢l J E
@ L
O O O E . o . ™ ®
g g ofl |l ) 3 EL el B
ﬂ E [ ] ] L L
o O O (o] l o s * o
O O O O E e ° ° .
O (o] O O ; o s o 0
o 1o el iel <3 o I e I Bl I
[IEE]I ° ° . ®
[ ] -] [ ] -L
C=c2 o=@ w
i foRO0
l--!‘ o
(0
HOW TO INSTALL A BUSHING
(1) Press the bushing in completely, (2) After installing the bushing, insert the Rear
Do not get it cocked to one side. Wheel Shaft and make sure it rotates smoothly,
If it does not, repeat step one,
>y = , (3) Apply grease to the Wheel Shaft
s ‘:— before final assembly,
W @D Rear Wheel &
i rPng = O o Shaft =
N ¢ * If Bushing is tight, install the Rear
¥ o Wheel Shaft and tap on it lightly
with a soft object like a screw driver ____f‘

handle, This will help line up the bushing,

Bushing is correctly installed,




0 INSTALLATION OF BODY HOOK

{ Rear )
Body Hook
M3x10 TP Bind Screw w: Body Mount (C)
(GP4-3)——(a,, (GP4-9)
M3x15 TP Bind Screw 2 M3x10 TP Bind Screw
M3x15 TP Bind (GP4-3) e
@JDZE‘D:UJJIUJ:I m Body Mount (A) ==
[GP4-9)
M3x10 TP Bind Screw:---4
GEIIrﬂIrHJ M2x4 R H
Quter hole
M2x4 R,”H Screw.«........ 4 Second hole
[h O ::. as

ut Body Mount (B)

' . Body Hook— (GP4-9)
Tighten M3x15 Bind Screws '
to the 7th holes from the upper bth hole
" { Front }

side, and cut off the excess of M2x4 R,/ H Screw
the body hooks, (GP4-3)

9 CUTTING THE BODY

(1) Drill holes where indicated. Wiper P(IEI; Antenna hole (5 ¢)

(2) Cut off the shaded areas. Body Hook Hole

. Body [Box]

Body Hook Hole

Grill Hole (¢6)

(42) 2 Door Mirror Hole N Round Cutter

FFront Guard Hole
(¢3)

@ Under Guard

Cut off 2 each | :
ut o each large and small (GP4-9)

22 At No.1829

Round Cutter & Sander

These special Lexan scissors make,
trimming bodies a breeze and the °
sander comes in handy for finishing
the rough edges. .

YV

e & & 8 @

@® Light Lens
(GP4-9)

Round Cutter

' ] S LA w b, el .;-" n :"' i 5
— 9 - '.._._,.- ] = - o4 :"_ - IJ_ _.--ll Fr. *
o RN LA F AR
. x i L
. L BB B B O BN BN BN BN BN BN RN B BN B BN BN BN BN BN OB BN BN OB N OB

y

e @ e e e e &0 e e d e e

o
£
=
o
4




9 APPLYING DECALS (1)

Applying stripe decals ((D~@) first before painting.

Apply in order from M@G®D® and @@OE®E0!,

Refer to the pictures on the kit box for painting
and applying decals,

In a pan of water place (14)
a few drops of dish soap,

Peel the backing off the decal
and drip it in the water.

The soap and water will allow the
decal to be positioned, Remove the excess

water from the decal and allow to dry. @ { Top View }

>/
j

74

I I
YA
/ /’:":' T

(GP4-9)

Black

{ Front View )

@ Under Guard
(GP4-9)

(| V)
e

]
L Ay

{ Rear View }

Mask the windows with the

0 PAINTING THE BODY Micron Line Tape and paint

the body in any color

at your choice,

First wash the body with neutral

soap to remove any oil or dirt,
Rinse throughly with clean water,
Paint the inside of body,

You can obtain a color scheme by

masking a portion with tape then 74
removing the tape and painting,

Apply the darkest color first,

* Micro Line Tape

No,1841...1mm
No,1842,.,1.6mm
No,1843...2.5mm

Color:White, Red,
Yellow, Green
Blue and Black

4 8@ 0000 0000900000000 0D DD

590 0000000 DD DDA

Polyca Color Paint

° No0.2230
s Color:

. White, Red, Yellow
s Green, Blue, Skyblue

» Orange, Black, Violet wﬂ"‘
o I",Pink, F,Orange, and}. pOL ch
s Yellow Green Sk

0 APPLYING DECALS (2)

Cut off the decals along the cutout line
with scissors, ©

Convince yourself of the position by trying

the decals with the backing paper on, (r ——

@3
@-ant Grill _.—_g;_—_—x.bg

(GP4-9)
@

€9
&

L

@ @
|

)

r

Be careful not to have air bubbles left,

7

°]

|
@ Door Mirror {L}l

®
i

(@ Door Mirror (R))
(GP4-9)

€))
€ Mirror Seal

@) Under Guard

R

63(69)

@

@+6@ @
@

@
, i @
S ) T

® (I8

\ or @n+@ag

|

N

f/ﬁ; ARTIND

2\ o

7 ] —

@d Mirror Seal

@

L

8 |

&




@ Wiper (R)

9 INSTALLATION OF ACCESSORIES @ Door Mirror Collar
These parts used in this step are in [GP4-9] . @ Door Mirror (R) %&fji’__@ Wiper (L)
M2x8 TP R/H .....g @ Light €) 4“:R”ma1~ked’ M2.6x6 TP Bind
Screw @ Light (L) N "L"marked Screw
(e @3 Light Lens (S) @ Grill Stopper @ Door Mirror
M2,6x6 TP Bind ...... 4 @ Light Lens (L)
SCrew @ Light Grill (R)

(Jrirmw

. = _.-r"'-r'-

N-—= £

X N N /
X ) & o * Collar J“l -
@ Front Grill " y Jj.f"

| a3
/ ) i e
M2x8 TP R/H kL @ Door Mirror
P (S —— &
@ % / @ Light @ Light (L) M2.6x6 TP Bind Screw
0 : T3 Q = s
(R) (L) M2x8 Tp R/H Screw  Grill (L) @ Light (S) @ Grill Stopper
{ Installing Direction ) @ Light Lens (S) @ Light ihs (L

o INSTALLATION OF UNDER GUARD

M3 Washer anwraindd

©

A i©3 Under Guard

3
~ M3 Washer (GP4-9)
Remove these screws then install the under guard,

[Eh

@ MOUNTING THE BODY

Install in order from [} ~ E} .

Put body down by hand.

Push down the snap,




PARTS LIST

Key No, Description Q'ty
(Y Bumper =000 o |
@ Tire chsvieniirvreinaaussi ol
@ WheelX = ssesesssnsinisanressaans A
@ TFront Wheel Shaft = cereeerererennnnanes 2
® Swing Shaft™ = i 4
® Drive Washer i, 4
@ Joint R R LAy
® Final Diff, Case (A)  ceeeevveeernnenns 2
@ Final Diff, Case (B)  ceoveriininnnn 2
M Bevel Gear (A)  creecrerrnrniminninne. 6
@ Bevel Gear (B) = ccoveerniiiiiiin, 6
@ Bevel Gear Shaft  coreeerrrnrrrrrsacnenn, 3
(3 TFinal Pinion Gear  srreseseresrrrmmncnin 2
(@ 2@ x11Pin  crereereereeeeseseenns 4
@ Timing Pulley (A)  coerinininnnnnn 2
@® Timing Pulley (B)  cevverermninenennns 2
@ Belt =000 e 2
@ Front Counter Shaft —  vovvvennnnnn, |
(9 Rear Counter Shaft — cocorereniiinan 1
@ Counter Shaft Joint =~ ceeveereeee 2
@) E Ring (E4)  coevvessinun 5
@2 Center Diff, Case (A) rerrersvnnennns |
@) Center Diff, Case (B) rvereenvinniciinnn |
@ TFront Shock Case stsssaresnstassanee 2
@ Rear Shock Case  rreereeerrmrnisiinnnne. ?
@ Shock TOD  sesseassssasessesivsssss 4
@) Shock Cap = i 4
@ Spring Holder ssesssereraresrarsssennas 4
€@ Spring Adjuster "V TS
@0 Pressure Top — ereersreeensnaiaan, 4
GD) Shock Piston = seereerersrririeiinin, 4
@ Front Shock Shaft =~ =reeeeremrereene 2
@ Rear Shock Shaft — eeeesereeriiiiiin 2
@) Shock End = ceevemnininnn. 2
39 Front Shock Spring  seeeerennn 2
@9 Rear Shock Spring ~ seeeeeeneenn 2
6D Rear Wheel Shaft  woreeeesmreerennnnin 2
@9 Knuckle Arm (L)  crreveereranes Cerrneaseas |
39 Knuckle Arm (R)  oorrerericianiniiiine t
@0 King Pin =~ orresssmanecinniniee 4
@ Front Hub (L) i, |
@ Tront Hub (R) ereressmnnnin. |
@ Front Sus, Arm = ceesreesrinnnianan. 2
@ Rear Sus, Arm. sesesesiniiiiiiiiin. ?
@ Sus. Shaft (A) Silyerp: e 2
Sus, Shaft (B) Blagk: ++ s sserrsmsrmnannens 2
@ Sus, Shaft (C)  sreereermsrnsininn, 2
@ Sus, Shaft (D) i, 2
@ Shaft Holder —  .veeeiiiiiiiiennnnnn, |
69 Front Bulk Head (L)  «ceovviiinninnn ;
) Front Bulk Head (R)  .evevrrnnnnnnnn. |
6 Front Housing coeverrriniiinnnninns |

Key No, Description Q'ty
53 M2.6 Pillow Ball Black *wwwereremeeeeee 2
G4 M3 Pillow Ball Silver tsresereerrerssenee: 12
65 Ball End = e, |2
56 Ball End Rod T PR
s7. Adapter Tube e L T VU SO S
86 Servo Saver (A)  ceovesesressessaniinienn |
59 Servo Saver (B)  rerrrereresiaiieiinen I
6§ Servo Saver Shaft sresrassasesanes |
&) Servo Saver Spring POTT——
%2 E Ring (E5) Lo L
€3 Center Diff. Mount (A) eseerssraraneses |
€9 Center Diff, Mount (B) eeeeseeemmmeees [
€9 Joint Collar (A)  reeeeerereessnmeee 2
€ Joint Collar (B)  wresresreresssesinnns I
) Disk Plate  rreerereeressasseanes I
€ Brake Pad (A)  cerveesecervecneecontin !-
€9 Brake Pad (B) = ceceeriiiiiiiiiinin |
a6 Brake Cam Shaft — «oerrrvmerieninin, I
@ BrakeCam {0 oo |
2 Brake Horn = sessrrssercnniein. |
@3 Rear Bulk Head (L) 5.+~ -Shassieceeceee I
@) Rear Bulk Head (R) seererceeismenicnianans |
@ Rear Housing = = coerremessesssssine. |
18 Rear Shock Stay —  serevennn, |
) Rear Hub (L) e, |
M Rear Hub (R) = sreerereeemmemmnnn. |
39 58 ¢ Ball e 2
@ Servo Mount — seresereersseien, 4
@) Radio Plate Post (A)  srrerresrersaenenen |
@2 Radio Plate Post (B)  «oorerieincinnannn |
@) Engine Mount —  sereerrsrienniiine 2
@) Clutch Bell 0 ceseessressrasisenn |
@ Clutch Shoe LT LT I .
@ Clutch Spring L LC LI L AL LERT L
@ Pilot Shaft srerreiiinann. 2
@ Fly Wheel i R
@ Ily Wheel Spacer Peerranenrrneasninee |
@0 Clutch Bearing Case ~  trereresreeerens |
@) Clutch Rollar PP TITPITPPITPILTY -
@ ERing (E7) = cereeerieninin, I
@ Recoil Starter cereerrrininnn, |
@ Muffler s s )
@ Muffler Cap T ———
@ Muffler Seal CR
@) Gasket =000 s [
@ Shock Qil = i, |
@) Shock Bushing sreesrrremmmmeraannin 4
@ E Ring (E3) sreeeeresmmennn |
Hex Wrench (1.5)  soreerremrmremsnserannns !
@ Hex Wrench (2)  wreeeereremsesneneenee: |
@ Tront Sus, Plate — wrerereereemmmmmeenninn |
Tl PO — 2

Key No, Description Q'ty
@) Fuel pump e l
@9 Battery Holder gmmcivsreverersernsanciniin |
) Battery Holder Collarssssseesrerraressreans 2
w) E Ring (E2.5) sresrsvessssasnsin |2
@) Plug Wrench —  seeerveesrienieniennn, |
() Exhaugiififilie ™ -«crcorsorssormraneccees |
) AirFillter Wl @z rrrecsesssessies I
wd)  Element Holder — cevoviiiineiiiinnn |
o Element Cover —  sevviininn |
i) Valve Rod — sererrrrrminin |
(19 Throttle Rod = serererresmmmmsans |
1y Linkage Rod =~ rrroreessseesssmseee 2
) 2 ¢ Linkage Guide «snrerevesessseninainn |
@ 3 @ Linkage Guide r=roreererereccsiaiania I
) Rod Stopper = e ?
@) 8 ¢ x14 Ball Bearing = ooeeeersseennns 6
i) 5 ¢ x10 Metal Bushing:-««sssseseressanenns 12
(1) Chassis e |
i1 Chassis Cover srresrersrmmmmmn. |
(@ Radio Plate =~ seeerreseresinenen T |
{@ Joint Rod e, [
@ Strap (L) e |
@ TFuel Tank  seevreemnmnns |
@ Fuel Tube o 3
@ Antenna Holder — sesccorcerensiainanion 2
@) Antenna Tube e, [
@) Snap  ceeeesseressessesses 4
') Body Hook Washer TOTEPPISPETTRTITIRS 4
(1 Body Hook Spring  sereererennnnnn 4
@) Body Hook —  ceeverrniiiiinn. 4
@ 5 ¢ x10 Ball Bearing = seresrereennniann 2
@ Center Rod  reereresrressmsaninn [
i) Side Arm = eeeeereseeeeeesnnin, |
(136} Body = eessessssiessassnsii I
@ Body Mount (A)  seresersessesumessninns ,
@ Body Mount (B)  reererereresssissinnnnn |
@ Body Mount (C)  srrereermrerinnneni. 2
@ Front Grill e, |
@ Light (L) e, 2
@ Light (R)  seoeemveremmenniin 2
0 Tight Grill (L) — ~fenveussnaas !
@ Light Grill (R)  ooveesvmmnneninnnn |
@ Grill Stopper .. 2
@ Wiper (L) e, |
@ Wiper:{R) = somsssesvnsg [
Door Mirror (L)  sesecsssicisincinn, |
@ Door Mitiar (R) s |
@ Door Mirror Collar «-ceeseersrrrreninnenn, 2
R T R ————— |
@ Light Lens  ceererernmnnnn, |
@ Decal 0 e, |
@ Mirror Seal . |




PURCHASABLE PARTS FOR YOUR KIT

You can purchase replacement optional parts for your kit,
All of the part identified by key number are usually not
available singularly, but we offer these parts in convenient
parts” packs”which can be purchased separately, To figure
out which parts pack you need, find the key number for

that part within the manual, Then consult out part guide
below, When reffering to the parts you need, always use
the Parts Pack Number, For example, if you need a bumper
(Key No.1) ask your dealer for Kyosho Parts Pack FD—1

No, Description Key No. & Q'ty
FD=1| Bumper (Nx 1

FD=13]| Belt (nx

F 0 -4 | I'inal Diff, Case ATC R

FD~-5 | Center Diff. Case R2eix |

F D=6 | FFinal Pinion nix 1

Fo-17| Timing Pulley Peadiex 1 aex 2
FD-8 | IFront Counter Shaft|gax 1

FD-9 | Rear Counter Shaft |eax1

FD-10]| Joint @0 x 2

FD—-11| Shaft Holder ug % |

FD-12| Front Bulk Head sl snEyX 1,
FD-13]| Slider Set w1

FD-14]| Center Diff, Mount |26 |

FD=-15| Chassis BE0ERX 1 69X 2
FD—-16| Brake Parts BT B8 BF 00 X ]
FD-=17| Servo Mount Set anzEnaex 1 80X 4
FD=18]| Rear Bulk Head ndadasx |

F D-19| Rear Shock Stay (61 % |

FD=-20| Engine Mount B x 2
FD=-21|Fly Wheel B8 B3 X ]

FD=22| Starter Holder See page 13
FD=-23]| Starter Assembly i

FD=-24| One Way Assembly w

FD=-25| Muffler Assembly |9fn8seerx |

F D -27| Chassis ilx

FD=28| IYuel Tank ihx 1

FD-29| IFuel Tube anx 2

FD-30| Batlery Holder e ol ¢ ]

FD-33| IExhaust Tube i

FD-36| Linkage Set nomghLmex 1 e g x 2
F D =37| Black Shock (S) 2026@7 24 2930 31-32-34 35 99 X 2
FD-238 " (L) @5 28 G728 29 00 393 W26 9 X 2
FD-43 | Servo Saver Set 54 53 BB 6i) 62 00008 % |
F D=5 Screw Set Screws, Nuts, Wrenches
0T-4| King Pin g X 4

0T=-5] Joint Tix 2
0T-6|Swing Shaft (5, % 2

oT-11] Sus., Shaft 45 46 T 48 ¥ P
0T-16| Knuckle Arm 3839 X |

0T=-17| I'ront Wheel Shaft [4x2

0T=18| Rear Wheel Shaft anx 2

0T =19| Drive Washer 61X 4

0T -28| Diff, Gear Set fig® 2 0% 4

0 7 =31 | M3 Pillow Ball 54 % 10

0T-32]| 5.8 ¢ Ball rg: % 10)

0T -35| Upper Rod Set X4 %8

0T -36| MZ2,6 Pillow Ball 53 %10

0T -45] IRear IHub LT

0T =5 Front Hub Set darx |

0T-69| Sus, Arm Set ayaax 2

AB-14| Pilot Shalt (OS) A1 82 %

A B ~15]| Clutch Shoe X 2

AB=16| Clutch Bell B

A B—-17| Clutch Spring BIX 4

LD-70| Clutch Bearing Wx 1 9xE
RM=11| Air FFilter BRI NN X
0T1-33| E Ring (E2.5) % 10

cB-72| I Ring (E3) x4

kc-20| IZ Ring (124) 25

EF-37| Strap (8) X 6

EF-33| Ni—Cad Strap X 6

(Bumper) .
No. Description Key No. & Q'ty
sD=-79| Antenna Tube x5
1901 ]5¢ x10 Ball Bearing [t#x 2
191 1|8¢ x14 Ball Bearing | 9% 2
1916 |5¢ x10 Bushing %10
w—5058 | Tire (Rally Patern) |2X2
FD=53 | Body Set (130 Qo D (ot (18 (0 G (100 e (D siisd G
Lancia Delta (70 659 60
FD—54| Accessories (i (145 (o) e G 1 G o s s 5 (53 (o0
Lancia Delta
F 0D—55| Decal Lancia Delta | G4 x 1
Fo-2 | Wheel (X 4
OR 111 ]| Body Mount Set e X 1 G X 2 an@dinnin X 4
Optional Parts
1 8 8 3 | Frontier Hobby Qil | 30cc
1901 |5 ¢ x10 Ball Bearing| Replace Key NO,121
1 953 | Silicone Oil (S) Solt
1 954 i’ (M) Medium
1955 " (H) Hard
w =5001 | Pressure Shock (S) | High Quality
W —5002 i (L) "
w5005 | Special Rod Set Easy Adjusting
w —5061 | Universal Swing Shaft
KC-18|3 ¢ Stopper
$0-53| Clulch Bell (12T) Steel
S D —54 " (13T) Steel
S D -55 " (14T) | Steel
A B —13|Pilot Shaflt I"or Enya
F D—50 ézl[gﬂ/lngdfu"ey 90T, 24T
Fp—39 | Body peugeotd0s
F bD—40 | Decal Peugeotd05
F D—41 | AccessoriesPeugeotd0d
Fo—42 | Wing Peugeot 405
0T-93| Wing Stay
EP-22| [look Pin
OR =52 | Body Nissan w,”Decal, Accessories
Skyline GT—R
0 R =53 | Accessories Skyline GT—R
0 R =41 | Door Mirrcr
oRr 103 | Wheel (Silver)
oRrR 110| Decal Calsonic Skyline
O R =51 | Wheel Set Ferrari Type
OR=5 | Wheel
OR-=T73]| Wheel LLamborghini Type
RM=—15| WWheel Corvette Type
w—5053 | Tire (Radial Patern A) 71 Type
w5054 | Tire (Radial Patern B) 61 Type
w—5055| Tire (Slick)
w—5056 | Tire (Radial Patern C)

PRINTED IN JAPAN

ACG AT

.



14

s B

M

1,10 SCALE .10 SIZE GAS POWERED CAR

OSHO

INSTRUCTION MANUAL { CHASSIS PORTION ) ST REDRY CON TR AROBITNS

tiiiiitlllllititi-i--i--ii-n--iiiiittll-t-ii-lt.li.l--i-iiintiiiliiiiiit-l-'tl-i---i-iiitlitlliiiililiiiliili!!i

BEFORE ASSEMBLY : OBe well aware of the different types of screws.
; s full ; . 1) The difference between the TP Screw (short form of
() Read:the instruction carelully. L G_l\ Vi self —tapping screw) and the ordinaly screw is ..,
::f xuecga nagsﬁgnzﬁlecgtg;elgﬁ :td"rg;‘eﬂefass;;;é fa}:glu l Sr:te RLE AYA | ~ ® TP Screw CIIIEIIIIID @ Ordinaly Screw 'l'.'lIII|.'.IIIlIIIltII!!i:'li!IIf.'|I|I'1.IIII'.'iII}
F I - > whory " wt ba ‘-.,_‘_‘ *
structure beforehand by reading it through =7 . Some of them Finer Thread
" Coarser Thread

to the end., pointed tips.

2) The kinds of screws which will be used in this instruction,

(O Check the parts in the kits.

... ; * . i g \ i ; ) - r .
Check- to see if all the parts are correctly bagged "y, ; o TP R/HScrew  eR/H Screw TP Bind Screw @ Set Screw
as they are listed in the "List of Bagged Parts”. I;r]strucf.iﬂn ; Gﬁlﬁﬁmm CW Q]EIUIEDJ I
Your through understanding of the assembly will :

enable vou to build the kit ( R/H .... Round Head )
without any difficulty, ’

O Pick up the correct parts and screw,

—

: i 8]
EEECEJPEEGZLT;E;_E?Ansthe Compare the shape and size of small parts, _/

b Y g such as screws, nuts, and washers, Dens
of the assembly, oo 3

.‘b‘}_, T
N : Be sur t the location and direction

Any claims for replacemenfs 7 - List of Oof parfsatgc?:m:al? GHo . Ch‘ecliupp
or refunds for the model in - T Ok ‘bagged : _ TRy
the process of assembly als - 2 TN, parts . Double—check the location and direction of
will not be accepted. l\"f"l/ R GRS NGP, . parts with the illustration before installation, Qs

When necessary, assemble the parts themselves
tentatively before proceeding to the next step.

O Learn the marks described in the instruction, i ODo not tighten the TP Screwtoo tight.

~{TI -+ Place to put some locktite,

( It will prevent the screws and nuts to )

Do not use excessive force when tightening the
TP screws, or you may strip the thread in the plastic,
[t is recommended to stop tightening it when the thread

part on the screw goes into the plastic part and vou feel

some resistance from the tightening, Over tighteﬁing —

the thread in the plastic,
steps where your

It will reduce friction are assure smooth paticular attention Good O Ciii"nmn.] Wi X‘H P
movements, is required, it i IQ:

VO L S D T B P T R R R R R E IR R R R R R R R R R R R R R N R EIRE L MR A R R S HAERE R VR HH R {0 TR0 000 T I T 4 0

THINGS NEED BESIDES THE KIT

get loosen by vibration while running.

—BREASE] -+ Point where grease should applied.

]

{ Things need to start engine }

¥ * Included in the kit * %
{ 2 Channel Radio System }

Two types of radio control set are on the market, the stick

Fuel Pump
type and the steering wheel type. Choose which ever you like,

Servo

Transmitter
Plug Wrench

— ¥ e w Battery Box :

. 'r' < with Switch :

.........................................................................................................................................

< § % % Not included in the kit % *

N Receiver @
{ AA Size Battery )

D Size Battery £33 Glow Fuel

3 h
FFor Transmilter .., 8 pcs, 4 pcs i"ﬁ * Gasoline or kerosone [“EU
@ can nol be used,
IFor Receiver ... 4 pcs, h____..ﬁ"-"t-ﬁl
{ Tools Required } A Hex Wrench, Grease, Cross Wrench and Screw [.ocking Compound are in the kit, Micron Line Tape
Cross Wrench ] Awl —p——————f y Polyca Color Paint

o

| Wire Cutter
Pﬁiﬁ;;s:-sic_re_{v I]river_{L.M.S} R l‘.‘_‘,ulte <
= _:t____'_ E) Sander @
N
|

Eﬂ-—._ Needle Nose Plier

Sharp Instant Glue

Hobby (T THRRT Brush gg———1 .
Knife

G000 OBOODOORRRRRPRROROOOROOOOODOROORDOOOOOOOOO0RDOORDODOODDOOOROO0ODOO00RBOGO000DOBO000RO0000000000RRORRO0000O00D

f— ] —




ASSEMBLY OF SHOCK  *The parts for the front shocks are in [GP4—1] ,

those for the rear are in [GP4-2] .

The shaded parts 1 O 2

will not be used. (@

@ E Ring (E2.5)

»
T S
) :

e
SR

@ Front Shock Case
2% Rear Shock Case

e

N
SR
X

N

..-";\":}-
i i S,

A
R
f;ﬁf

s #
Bt
o .ﬁf

o

b

., !
5‘:. i
— \\\Q .
RN

A2 Front Shock Shaft

33 Rear Shock Shaft Be sure to install a rod

of correct length in the
front and rear shocks,

The plastic spacers will be { Assemble 2 each for the front and rear }
used in step 6 and 11,

FILLING THE OII, *The parts for the front shocks are in[GP4—1] ,

those for the rear are in [GP4-2] .

I Pull down the piston to the bottom and 2  Keep the piston in the lowest position 3 Confirm that it will work
pour oil slowly, Then move the piston up and tight 26 (shock top) graduary, smoothly by moving the
and down gently to get rid of air bubbles, then excessive oil will run over, piston up and down,

@)

"Ql_a In the end, tighten it

' firmly so that the oil (= D
will not leak out,

{ Assembly of Shock Head }

ag: Pressure Top

Fill the cylinder to
slightly above brim\

@ Shock Oil
[GP4-1]

ag- Shock Top

O

ar Shock Cap

Q

It should move
without binding,

* The spring tension can be adjusted

4 easily by changing the installing
: position as shown below,
It will not need to install 28 Spring Holder 11
if t3:r-:;~u will adjust the shock @l
softt, =2

Spring
Adjuster

@9 Front Shock Spring . Com - \
; press the spring )
%€ Rear Shock Spring / and install the spring
holder, Hard
% % % Install the front shocks in step 7, and Soft
the rear shocks in step 11,
ASSEMBLY OF KNUCKLE ARM .
| 4. Front Wheel Shaft 2 @ Knuckle Arm (L)

(GP4-4]

@5 ¢ x10 Metal w-a| @ 5 ¢ x10 Metal Bushing [GP4-4]
Bushin [GP4-4)

O "R"marked
F

10:King PinGP4-4]

59 M2.6 Pillow Ball ...2 / ‘\E" 53 M2,6 Pillow Ball i
(Black}@ m§ \:‘f‘ {Bilgglﬁﬂ Sl
D O=] 52
, @b Front Hub (L)
@3 E{r;uckle }Ar‘m (R) { Right ) : (GP4-6] { Left )
GP4-4

42 Front Hub (R)
[GP4-6]

._.2_.

— Ry



E] INSTALLATION OF FRONT SUSPENSION ARM ' I

i Assemble as same

/ as the other side,

M5 Washer

M4x4 Set Screw "2 (Gp4e G‘-ﬁ |
ﬁmw 7 Joint N2

M4x8 Set Screw: 2 GRa-3] @ 1# - ﬁ:@)
gL : Al
(I SR, f 0 d o,
M5 Washer = d \}dl

M4x4 Set Screw—&» Tighten the
(GP4-3] W set screw
on the /=

flat of
ﬁ the shaft,

@ Sus, Shaft (C)eee 2

) i Hex Wrench R
emove the bumper,
* 2) (Gpa-3) P
* Adjust ground clearance by
Leave 1mm gap. o screwing the set screw in
or out,
@

& M3 Pillow Ball 0 - i
[GP4-5] (Silver) Md4x8 Set Screw é“ q

[GP4-3] $ )
) g‘i I\
== i .. - @] ';‘ﬁ
~ N _—te ~
SO SN ==
mm““ E;__.‘

i Front Sus, Plate [GP4-5]

® E Ring (E2.5)—®)

(GP4-3] fg;

@ Front Sus, Arm
[GP4-6]

@ Sus. Shaft (A) \ ¥ Be careful ab::aut the installing direction. 1asve 1mm

[GP4-5) (Silver)

ap Sus, Shaft (C)
[GP4-5]

{ How to install M3 Pillow Ball }

@ Sus, Shaft (A) .2
(Silver)

iU

& M3 Pillow Ball -4
(Black)

@m Leave lmm gap.

® E Ring (E2,5) 2

&

Plastic Part

g Install the bumper,
=

ﬁllllll—
ﬁllll I1

ASSEMBLY OF UPPER ROD AND TIE ROD { Actual Size Drawing )

e IF'ront Upper Red ... 2 pcs, Used in step 6,

e =

* Assemble the upper rod and tie rod as shown right,

45 Ball End [GP4-6]

@ Ball End  eoeeeeeeen]2

- 2271] & Ball End Rod
@ 5.8 ¢ Ball weeieiinnn 2 [GP4-5]

0 ©

e Tie Rod ... 2 pcs, Used in step 7.

O I"—l? mm—ﬂ'l O

e Rear Upper Rod ... 2 pcs, Used in step 10,

5.8 Ball_®
# # ['it the ball into S g

the ball end only L
for rear upper rod,




@ INSTALLATION OF FRONT UPPER ROD 2

Front Upper Rod

* Assembled in
step 5.

744

O

e

iiiiiiii

M3 Nylon Nut

sy M3 Pillow Ball  [GP4.5]
mn 3 ¢ Linkage Guider \
P4.7 - ,, -
(GP4-7] z ‘% g ?
Plastic Spacer {Red}_ \m/y =
[GP4-1] = ? \
o= g E \‘
s
M3 Nylon Nut ] = h- /
(GP4-3)

© [

llllll

6 M3 Pillow Ball 4

(Silver@ C

Plastic Spacer 1
(Red)

© [

@ 3 ¢ Linkage Guide
Q

Leave lmm gap. 9

e ] s¢ M3 Pillow Ball [GP4-4]

(Silver) [GP4-5)

&

5 Swing Shaft

' %’;fﬁ * Tighten the nut

so that the linkage
guide will turn
smoothly.

Tighten to this
line,

Install the swing shaft
before the upper rod,

INSTALLATION OF FRONT SHOCK AND TIE ROD

Tie Rod * Assemble in step 5.

M3x12 Bind Screw2

Qi

Tighten the nut to the degree
so as not deform the shock
bushing,

- 89 Shock Bushing[GP4-1]
T
% M3x12 Bind Screw

[GP4-3]
I'ront Shock
(Shorter one)

* Install this side first,

E INSTALLATION OF REAR HUB

i 5 ¢ x10 Metal
Bushing [GP4-4]

a1 Rear Wheel Shaft
[GP4-4]

M4x8 Set Screw 2

@ 5 ¢ x10 Metal -+eee- 4

Bushing :

(Black)[Ggpa-5]

m L Ring (E2.5) [GP4-3)

* Adjust ground clearance by

2

- Rear Hub (R)
[GP4-8]

by % screwing the set screw in or out, {
& Sus. Shaft (B) .2 O e
S M4x8 Set Screw — \\,.\ &
10 (GP4-3] N ﬁﬂ___‘;?,
@ E Ring (E2,5).....2 ‘ - —3 »
22\
@ 1. Rear Hub (L) A\
[GP4-6] N\ 46 Sus, Shaft (B) { Right )

4 Rear Sus, Arm  [GP4-6]

_4_



% sk Assemble the right sideas same
as done the left,

{ Left }

Put into upper
inside hole, M sp M3 Pillow Ball

(GP4-5] (Silver)
A
O
®_O M3 Nut
o GB (GP4-3]
M4x4 Set Screw 2

il (2> Joint _@
[GP4-4]

Mb5 Washer =weeereeeeer2

Mdx4 Set Screw
@ (GP4-3)

M3 Nut e §
I [GP4-3]
1' @ Sus, Shaft (D). 2

|
& M3 Pillow Ball ....»

ﬁ, (Silver) Cm

M3x30 Bind Screw... y

M3x30 Bind Screw
(GP4-3)

M5 Washer the flat of the shaft, \\ﬁ
[GP4-3]

€9 Joint
Collar (A)

[GP4-6)
L L @ Sus, Shaft (D)

| (GP4-5]

INSTALLATION OF REAR UPPER ROD

M3x20 Bind Screw /y M3 Nut [GP4-3]
é" > =& @%51
Rear Upper Rod ﬁ, \ &

&
| @ F
M3x12 Bind Screw 2 % Assembled in step 5, @ M

CWMMMW & ® 5.8 ¢ Ball

M3x20 Bind Screw - 2

‘Il'.IIII!ﬂIII'ﬂII'.IIIII|I'.1IIJ'1III.’|IIII.IIIL'.]II!iIII'.III

Illln"IB N'L.It .."...uuuuu-nuz -

© i

M3x12 Bind Screw e

& M3 Pillow Ball ..-2 (GP4-3] ﬁ

(Sil -‘% Al

@O %
s M3 Pillow Ball (suveﬁ%

[GP4-5] 2 Y

ﬁ W
Leave lmm gap. &f 5 S\Efégﬁ il]"iaft

Install the swing shaft
before the upper rod,

m INSTALLATION OF REAR SHOCK

Tighten the nylon nut to the
degree so as not deform the

Plastic Spacer (Red shock bushing

(GP4-2]
%9 Shock Bushingl[GP4-2]

Plastic Spacer =2
(Red) D
M3 Nylon Nut  ......2
@ M3 Nylon Nut
(GP4-3]

Rear Shock (Longer one)




m INSTALLATION OF TIRE { Installing Direction of Tire }

( Radial Pattern Tire ) ( Rally Pattern Tire )
M4 N}’ﬂﬂ Nut ssveeseq ; m m
@ SN A
I ( Front) Eqard Moy ANNARNY,

POO0000080
T T T T T T

Y Y

Be careful about the direction
of the tread pattern,

2 Installation of Tire

3 Wheel(GP4-8] |
: { Front }

Large size hole
should face inside,

@ Tire [Box] \

M4 Nylon Nut
(GP4-3] Align the hexagonal
points,

{ Rear } Align the hexagonal

& After fitting them
together completely,
pour instant glue
along the seam,

@ :'II )

| .
/‘ U j} wstant Glue |

@ M4 Nylon Nut

(GP4-3]

(GP4-4]

Before gluing all four wheels and tires
check to see if it is in the correct direciton,

m ASSEMBLY OF BODY MOUNT  *These parts used in this step are in [GP4—-9] .

Widen the slit with a
screwdriver and fit
the snap,

o Snap  —Ry |
" Body Hook——& |

% * See step @ of . Washer __E ﬁ
Body Instruction, " Eﬁd_&" Hook 1
Spring v

i Body l'IGﬂk———m |

S P

Snap

Assemble 2 each
for the front and
the rear,

{ Front } { rssrd




L.

m HOW TO CHECK RADIO SYSTEM

@ Turn on the
switch

© Extend the 7 @Set the batteries. @ LExtend the

N ; nienna
antenna Receiver Battery
i o, ""-..._ - ‘“.?
@ Turn on Transmitter VD o 2 SV
the switch . : = (&
.-_’___.-"'"-F F.-..l‘-‘ "f"-, i ":: =
' [ : . - Receiver

Engine Control
Servo

@ Steering stick in neutral
@ Set the trim in neutral

{ CAUTION }

Always switch the transmitter on first, then the receiver,
When turning the radio off, switch the receiver off first,
then the transmitter, If the transmitter is turned off first,
an outside signal may cause the car to drive away,

N
@ Set in neutral

% % Carefully*read the instruction manual that comes with your radio
system before operating the radio.

1) Install the batteries into both the transmitter and receiver,
If your radio is a rechargeable system, charge it as outlined
in the manual that comes with your set,

2) Unwind the receiver antenna and plug the servo and battery
connectors into the receiver,

3) Extend the transmitter antenna,

4) Turn on the power switch of the transmitter,

5) Turn on the power switch of the receiver,

6) Set the trim levers to the center position and make sure that
both main control sticks are also centered,

7) Move both main control sticks slowly through their full
travel, The servo horns should move in proportion to the
movement of your sticks,

8) When trim levers and sticks are at their neutral positions, the
servo horns should be centered, You may now turn off the
receiver, then the transmitter and unplug the servos and
battery from the receiver,

= - -

Engine Control Servo -

0

M3x10 TP Bind 12

Screw
(e

P e —————— R R R

M3x10 TP Bind Screw
[GP4-3)

_-".'.'..

(G-
|
G

M3x10 TP Bind Screw

P4-3
Steering Servo ? / G !

y *9
!
O

80 Servo Mount(GP4-6)

Route the wire,

b

% Guide the servo wire through
the legs of the servo mounts,

— Route the wire as shown,

INSTALLATION OF RADIO UNIT

Use the screws provided l

with vour raido unit, \\ ?

Switch Palte
Switch \@)

post as shown below,

(53

)

@ Strap (L)
[GP4-7]

N\

Battery Box

*If it is hard to install the battery
box remove two screws and

@ Antenna-Tube—}
[GP4-7]

2

Receiver
Plug the conneclors,

Fasten the strap
and cut off the

xﬁeﬁs.

==

Insert the
antenna tube,

g hte i
[ =
[ S

-

-,

F
LR
i,

-

b
b

If there are excessive servo
wires bundle them as shown,

I'eed the antenna through the tube,




STEERING LINKAGE

| M3x3 Set Screw -1
@

Use the screw
provided with
your raido,

Servo Horn

1 Enlarge the hole to the

¥ Remove the shaded
area to obtain the
proper shape,

W Linkage Rod

Connect the rod to the ;
hole 14 mm fromthe :

cenler,

Bend the rod as shown right,

$)

M3x3 Set Screw
[GP4-3] :

Saver Horn

{ Steering Stick Position }

® Steering T}rpeﬂ

Neutra

/ Tl
/

—

ﬁ ® Wheel type

&
2]
2 =
® o
@ ¢ Too lw }\ f\’eutral
@ - [© 90
‘\‘?ﬂl___‘ Neutral \.

‘:L] Parallel
4
{ Side View )
| o
[ e
(Engine Control)i  { Throttle Adjustment } it
14 mm :
1 ’ _— Enlarge @)
M3x3 Set Erew""""z ﬂ;ﬁ%ﬁ the hole,
@ 2 ¢ Linkage e ]
Guide
O P (Brake Rod)
@ Rod Stopper - 2 2
@ O e Stick Type
High \ ﬂ : 3 High Speed < X

Slow -—"“""
Brake

@ Rod Stopper [GP4-7]

M3x3 Set Screw
[GP4-3)

@ Throttle Rod (Engine Control)

[GP4-7]

-

n- 2 ¢ Linkage Guide (Ggp4.7) ——

JHigh =" Slow

3 o Linkage Rod (Brake)
(GP4-7]

radio,

ﬁ.é*:\‘\

e Exhaust Tube
[GP4-7]

Use the screw provided with your 3
w Rod Stopper [GP4-7]

M3x3 Set Screw
([GP4-3]

firmly and cut
off the excess,

m Hex Wrench

Fasten the strap : Tighten the stopper on the  Brake

: brake rod against
: the brake lever.

ih)

1 mm spaced|—

The rod is

Throttle Stop Screw

not extended,

e e

Cut off
the excess,

move the control stick to

the brake positi

i To set the brake correctly, |

OI1,

The throttle control
rod is extended,

&



GLOW ENGINE

Knowledge of how a glow engine operates is very beneficial to the f:u*st time enthusiast of a gas powered R, /C car,
The glow engine operates on a mixture of alchol, oil and some additives,
% % WARNING % % * % WARNING * % Do not use gasoline or kerosene,

Never operate the engine
without an filter, If dust
is sucked into the engine
it may damage the
internal parts,

e Air Intake ® Throttle Stop Screw

o Glow Plug
A platinum filament in the center of the glow
_ e (LA ! = plug heats up using a 1,5V Battery, Once the
of fuel that mixes with the incoming Zst SESedxm S ZRul™ (857 engine starta(.:;t:; gz:tﬁg ,;15 removed.
The inside of the cylinder head
reaches very high temperatures,

The fins on the outside provide
a large cooling area,

e ® Exhaust Gas
A .

""?:ﬁ'.r"”/ Do not run an engine indoors,

-.’ e Cylinder

The cylinder is a metal sleeve
where the piston moves up

and down,

determine how the engine runs,
If the mixture is lean the needle
valve is turned to too far and the
engine may stall on acceleration,
If the needle valve is i

set too rich, the needle Needle Valvee
valve is turned out too

far, the engine will not

accelerate quickly,

The best setting is Throttle Valve o

The throttle valve controls
the amount of air the engine
receives, This acts like =

® Muffler
The muffler reduces the noise

an accelerator on a ﬁi&. of the engine,
real car, . ‘® Piston
l‘_ - L The piston transmits the energy of the
| T i explosion from the fuel and air to an
o - VI | L '

Clutch Shoe o JE ® Connecting Rod up;and dewn meton,;
The clutch shoes swing open by centrifugal force The connecting rod converts the up and
against the clutch bell which cause the clutch down movement of the piston into a
bell to turn, e Clutch Bell e Fly Wheel e Crank Shaft rotating motion through the crank shaft,

STARTING THE ENGINE (1)

{ Required to Start the Engine } I'ill the fuel tank with fuel.

Unscrew the brass cap until

the hole is clear of the tube Squeeze th_E fuel
pump and insert

(‘ the end into the
cf\ can of fuel, The
: fuel pump will pull

the fuel from the
can into the pump
when released.

5 Iggsitg’ump @Qp@w
¢UER

D—size Dry Cell Battery

TFETEERFYEERPRERRRRER RS

Glow FFuel

rERY

* Do not use gasoline
or kerosene,

SR EREREEE

* %k %k Now you start the engine * %
Assemble the Battery Holder

M4 Nut
{quﬁs

D —size Dry Cell
Battery

ar Battery Holder
Collar

[GP4-7]

aee Battery Holder,

% Place all four batleries @ﬂ%ﬁw
in the same direciton, \/ =
(GP4-7) Positive side (+) up. ﬁ EME&
Md4x55 R/H Screw

T ! Tank w
[GP4-3] :

sel the throttle control on the transmittier to neutral position, 4 To prime the carburetor press down
: n pump one until fuel can be seen
I mmspace _  Check that the brake o 1 =7 =3 LE E b M S et
{ Idling Slow ) 15 noLon, ; (
' : ... Once more
Refer to step 18 page 8. {‘Eﬁ*""‘i i)

}

Pump (1)
w,/spring

Throttle Stop Screw




STARTING THE ENGINE (2)

Attach the glow plug battery clips to the glow plug.

Clip

Attach the clip to
the top of the glow

plug only,

Attach one clip to the
Pull the starter

four or five times,
Starter

This clip is attached to the
cylinder head fin,

When it is hard to start, pull up the pump (2) (w0 spring)
and press down twice, Then pull the starter .

[@ When the engine does not start,

Repeat the process (4) and (5) .

Fd If the engine still does not start, remove the glow plug with the plug
wrench, Attach the clips, one to the top of the plug the other to the
threaded portion of the plug, The filament in the plug should glow
red hot, If it does not glow red, the batteries may be discharged; the
clips may be making poor contact on the plug; the batteries may be
installed wrong; or the filament in the glow plug may be burnt out,

Do not touch the two clips
together, it may damage
the batteries,

If the filament glows red, repeat
steps (4) and (5) again.

Plug

Battery Holder

Check the needle valve adjustment,

Main Needle

Mark on needle valve,

1) Screw the needle valve in
until resistance is felt, If the
needle valve is tightened too
tight it may be damaged,

2) Loosen one turn
anda half,

head of the glow plug.

EEEREAdT s ERaRRRE R EERS

T TLIl Il I

L L R NN R E R LR

EEEw

E] After the engine starts to run, disconnect the clips from the glow
plug and set the car on a box so the wheel can spin freely.
If the idle is set too high the wheels will start to rotate, If it is set

too low the engine may guit,

Main Needle

WARNING: Throttle Stop Screw

Do not rev the engine up!
This may damage the
connecting rod,

By unscrewing the
throttle stop screw
the engine speed
will decrease,

By turning the

throttle stop screw
in, the throttle valve
can not close as far
and the engine speed
-I-|. will increase,

Il mm
(Normal Setting)

% % % You have a proper setting when the wheels do not
turn yet and the engine does not quit,

B If the starter rope is hard to pull the cylinder may be "flooded”
with excessive fuel, If this happens remove the glow plug with
the glow plug wrench and pull the starter rope 15~20 times,
This will expel the excess fuel,

M Plug Wrench|GP4-7]
Excess Fuel

Replace the glow plug and follow step (4) and (5)
to start the engine,

B Installation of Air Filter
These parts used in this step are in [GP4-7] ,
# % WARNING * %

Never operate the engine without an air filter,
Dirt in the engine will decrease the life of the engine,

pS?

u) Element *

Q\;

It is oil —soaked beforehand.
Do not clean it with the fuel
or alchol,

@ Element

w Strap (S) Cover

an Alr Filter

s+ Adapter Tube

{ Before Running }

Do not run the car indoors, The exhaust fumes can bedangerous,

R

Bl Run the car at 1,72 speed for the first 3~4 tanks
of fuel, {‘hls will allow the engine to "break —in",
"Break—in" allows th{: internal parts to pmperly
fit together, By not "break—in" the engine it may
not run properly,




STARTING THE ENGINE (3)

Properly adjusting the needle valve,

After each tank of fuel, remove the air filter and check for dirt

in the carburetor, If there is dirt, carefully wipe it out and locate
where the dirt is getting by the air filter,
Do not run the engine until the problem is corrected.

: @ Replace Ball Bearings

If the engine stalls when the throttleis [ oo,
moved to high speed, the needle valve / E
is too lean, Unscrew it slightly and try )
again, 10° :
If the engine runs slow,
the needle valve is too Too 10° :
Needle Valve rich, Turn the needle Rich  +—
| valve in slightly and \
try again,
If the engine does not rev—up, Too
the needle valve is too lean, Rich

Unscrew it 10° quickly and

try again, 10

Nl

A sign of overheating occurs when the engine runs fine for 1~2
minutes then slowly decreases in speed, Overheating may be caused :
by running the engine too lean, or running on the terrain shown
below,

Overheating the Engine

High Thick Grass

—

Very Rocky Area

When an air filter falls off while running, stop the operation
at once, Or the engine will be damaged.

[@ If the engine overheats it will be very hard to start untill it
cool down, Excessive overheating will damage the engine, :
Do not restart the engine until the reason for the engine
overheating has been located and corrected,

Do not try to restart the
engine until it cools,

T

Sputter! Sputter!

Clean and oil the bushings regularly.

By taking care of them
they will last a long time,

Even when the outside looks filthy,
the inside keeps good condition,
Do not wash the dirt with oil or alchol,

nrveny B ~Dirt on
the

If you washed it, saturate the filter outside,
with caster oil or the oil used for

the oil shocks,

Clean on the inside,

By replacing the bushings with bearings the speed of the car may
increase, Bearings reduce friction so the engine does not have to
work as hard.

No,1901 5 ¢ x10 Ball Bearing
,No.1903 4 ¢ x8 Ball Bearing
*"No,1911 8 ¢ x14 Ball Bearing

[ Span op Engine Life

What shortens the engine life are a dust in the engine and overheating,
If you notice the engine is hard to start, or its idling is not stable, or it
will not keep running without the heating cords attached to the engine
its life comes close to the end,

Still you can restore an oil engine by changing the piston, sleeve and
connecting rod,

Piston & Cylinder

)
/ £

Connecting Rod

How to change the piston and cylinder.,,..

1 { Remove the Recoil Starter )

Pull up the plastic
portion,

Pull it rearward as you
pry open the fitting with
a screwdriver,

2 { Remove the Back Plate }




|

O e . " —— o e e

g-10(G)
LiG LD




The Super Hobby

KYOSHD

THE FIMEST HADHD) COMTROL MODELS

This product is not to be sold in the United States, If you have purchased this product in
the United States, please contact Kyosho U,S,A.phone number (217) 398 —3630,

PRINTED IN JAPAN
ACG 2T




	001
	002
	003
	004
	005
	006
	007
	008
	009
	010
	011
	012
	013
	014
	015
	016
	017
	018
	019
	020
	021

